' PRICE 25 ’ December 1962




e Eﬂ CHAIN SAW e

o)
36

3T

N
. 21
22
10 =
\\-««
{
D
13 | A
12 %
]
ST @
N A
la‘;’:x L"’o’.‘ Description iﬁ:_' Peciption Re:‘uoi;-ed
58641 DECAL — Homelite, C-9 ........... 55980 CLAMP — dust@@ Bt . ..............co..ocsieee 1
1 80867 SCREW — hex hd., #12-2 55979 COVER — dust . 1
2 A-58502-1 COVER — pulley w/2gfoll piRy ............ @ 26 55978-2 GASKET — dust cover 1
3 55898 ROPE — starting ... offleovereereenndd 27 57750 SCREW GROUP — condenser fastening ... 1
4 55937 GRIP — starting . 28 80660 SCREW — fil-hd., 10-24- x T coccovviiiinnens 2
5 A-56081 INSERT — grfly % 1 29 83046 WASHER — lock, #10 ...... iy
Includes 30 55987 CONDENSER — with terminal .................. 1
6 80619 SCRE N 2 31 80595 SCREW — fil. hd., 10-24 x Y5 .ccccoeeniicnnn 1
74 56451-1 SPRIN 1 32 57749 SCREW GROUP — point fastening ....... 1
8 56452 PU starter .. 1 33 A-58165 BREAKER POINIS ifsetlii o cvici v 1 w
9 56456 2 Includes
10 56457 2 34 55984 WICK — felt 1
11 A-57647 1 35 55982 NUT — terminal 1
12 56455 1 36 57733 TAB — ground 1
13 76436 1 37 55983 WASHER — terminal ........ooo.coooiimrviecnncines 1
14 90618 RING — retaining 1 38 A-58321 LEAD — ground w/terminals .........cccc..... 1
15 56441 CUP — starter ... 1
39 75078 KEY < 00l0F . oot s 1
:; ::jz: zi’::f: —from;‘y - :ll 40 57744 BOX — breaker, w/core 1
— NG
18 80548 SCREW ar;f rOUSI 2 3 41 55986-A COIL — with ground terminal .. 1
— self tap
19 58171-1 HOUSING = 1 42 58382 LEAD — high tension 1
20 84055 WASHER — flat aluminum, s ...cocoovvereon 1 43 80869 SCREW — hex hd., 10-24 x % ..o 1
21 83019 NASHE - ok e 1 44 56014 CLAMP —-lead i ir it i 1
27 81110 NUT == hex jam: %s20 i oot 1 45 60929 GROMMEE =" - i i o 1
23 57568-A ROTBR S T n o e 1 46 A-55373 TERMINAL —. (sparky) .c.ccciriviiseiionaiingies 1 \
N

Available: — Replacement starter assembly #A-58384-1, composed of index #2 through #16.

2 Always furnish saw model and serial number when ordering parts.



Homeute  C JEN CHAIN sAW

TO FAN HOUSING

TO DRIVE
CASE
4
I:ﬁ,e'x ::o" Description e :‘00" Description Re:‘uoi;ed
1 80867 SCREW — hex hd., 12-24 x 3, Includes
2 58364 FITTING — outlet (fuel line %5 55005 RING- — pin resinig 2
3 58172-1 TANK — fuel =
4  A5B368  CAP — fuel fank i O g z
ook das 27 58318 GROMMET — lead 1
5 56865 VALVE — relief ............ 28 58639 DEFLECTOR — air 1
6 58395 “0" RING 29 A-58419 BODY — muffler 1
7 80789 SCREW — rd. hd /™6 R 30 58424 TUBE — baffle ...... 2
8 58173-1 COVER — fuel tdnk ...9..° 31 58423 BAFFLE — muffler 1
58642 DECAL — "C-9" Qg cgVer) . 32 58425 CAP — muffler ........ 1
9 58367 GASKET — t 'k cover .... 33 83056 WASHER — lock, #12 2
:? is-gggoo :#EiYEE’Rﬂ_ ° 34 80881 SCREW — rd. hd., 12-24 x 2V, 2
, 35 40190-S SPARK PLUG 1
12 7A37A- = FILTON Y. 1 Includes
13 56196 7 36 25038 GASKET 1
14 58319 retaini 1 37 58187-1 CYLINDER SHIELD 1
15 58190-S ING — b 1 58702 DECAL — ‘‘Starting Instructions” ........ 1
16 83061 SHER 2 38 80869 SCREW — hex hd., 10-24 x % .. 2
17 ‘9233VCREW 2 39 81065-2 NUT —hee a8 4
8 S CRAPE 5 : 40 83009 WASHER — lock, Y 4
19 AA-55280  ROLLERS : 1 S
20 58329 e NG 1 41 58175 CYLINDER 1
21 AA-55195-A CONNECTING ROD == 42 58292 GASKET — cylinder 1
Includes 43 A-58317-A1 CRANKCASE 1
22 55196 BEARING — needle ..........cocvieicmvinisnnvans 1 Includes
23 80805 SCREW — socket hd., 8-32 x %s 2 44 55871 STUD 4
24 A-58674 PISTON AND PIN 1 45 58308 SEAL — garlock 1
*SPECIAL TOOLS
'l,df.' Description :ﬂ:’ Description
AA-22560 MAGNETO ROTOR REMOVER ASSEMBLY 23139 ASSEMBLY TOOL — clutch drum bearing
23136 BODY — assembling fixture 23391-2 ASSEMBLY TOOL — needle bearing
23693 SLEEVE (for garlock seal) 23671 ASSEMBLY TOOL — drive case seal
22820-2 ADAPTER — bearing assembling 22828 PLIERS — for Tru-arc ring (piston)
A-23672 JACKSCREW ASSEMBLY 23234 NEEDLE BEARING TOOL (conn. rod)
23670 PLATE — shaft aligning 23528 WRENCH — socket screw (conn. rod)
2323390 GARLOCK SEAL ASSEMBLY 22771 SPRAY CAN — red paint
“Whiat ordwad-anly 23343 SPRAY CAN — green paint
22808 COMBINATION WRENCH
Always furnish saw model and serial number when ordering parts. 3




LOCATE A; “

HERE

ind Part Index Part e No.
'P,'loe.x No. \No. No. Description Required

= qui-red
1 A-58372-1 COVER — air filter ................. @\\ 1 O 22 58362 CROMMEL s st taasiesss 3

Includes \ 23 57289-1 BUTTON — choke rod . =
58373 NUT-—cover - oo .Y @ 24 58181 TRIGGER: — throttle .......ioooviiiieiiiicnsrones i

Description PS

2
3 58319 RING — retaining ; 25 58353 SHAFT — ihrottle trigger 1
4 58188 ELEMENT — air filte i @ 26 58352 SPRING — throttle trigger ... 1
5 58350 GASKET — filter element........ccoevvnnnes 27 58404 PIN — throttle lock : 1
6 80882 SCREW — w =20 x IVZN ..... 2 28 58405 SPRING — lock 1
7 58392 GASKET — gaount: shud-70 1 29 58409 RING — retaining 1
8 ° 58361 Qounfin ..... . 1 30 80864 SCREW — hex hd., 12-24 x 1 ... 5
9 58183 iNake ... Q= 1 31 58356 ROD — oil pump 1
10 27464 2 32 58357 BUTTON — rod (oil pump) 1
11 55553-2 2 33 58185-1 BRACE — throttle handle 1
12 83009 2 34 80867 SCREW — hex hd., 12-24 x 3/ 3
13 81013 2 35 86301 COTTER PIN — Vg x 2 et
14 A-56379 LINE — fuel .\ 1 36 A-57650-3  SWITCH — toggle w/nut ....c...oioivivevivennn. 1 |
15 86324 COTTER PIN — %, x 5 1 37 72085-A PLATE — indicating (ON-OFF) .................. 1 1
16 A-58354 ROD — choke 1 38 58179-1 THROTTLE HANDLE — carburetor and |
17 *A-58360-A CARBURETOR ASSEMBLY 1 AHerhoUSIBA 5o it s el 1 1
58681 REPAIR KIT — carburetor (includes 58476 DECAL — “LO-HI" 1
CGaskel=8ell ..ol i 1 39 58343 GASKET — spacer .... 2
58534 GASKET SET — carburetor 1 40 58391 SPACER 1
18 58351 ROD — throtile 1 41 55932 ADAPTER — reed valve 1
19 58348 BOOT — throttle rod 1 42 55941 REED 4
20 55946 GASKET — adapter 1 43 55942 PLATE — reed ... 4
21 58394 WASHER — felt (pump rod) ...cccooovviernns 1 44 80658 SCREW — pan hd., 4-40 x ¥, 8

*Refer to Carburetor Parts List #23692-A

4 = Always furnish saw model and serial number when ordering paris.




TO CRANKCASE
2

TO CRANKCASE

TO DRIVE SHAFT

*Check type and number of teeth on sprocket before ordering.

SEE CATALOG
NO. 23650

Ir;‘doe.x ,;luor.t Description Re:‘:i;ed
26 56872-B PLATE — guide bar (outer) .. 1
27 A-58683 COVER — drive €case ......cccccovvvniiireeiennnans 1
Includes

28 80617 SCREW — rd. hd., %618 x 2 ................ 1
29 55613 PIN — adjusting .....cccceeeene 1
30 81123 NUT — hex lock, %4-18 .. 1

58474 DECAL — ‘'Direct Drive" .. e 1
31 81089-2 NUT — hex, 3%-16 ...... 2 1
32 83018 WASHER — lock, % 2 4
33 81192 NUT — hex, %-24 1 i
34 84010 WASHER — flat, 3 1 “*
35 55163-1 WASHER — thrust 1 %
36 *A-57344 SPROCKET AND DRUM — 7 tooth .404 E

pitch (open lype) -....iiinniiinnes 1 3
Includes

37 55664 BEARING — needle 1
38 55661 RACE — inner ........ 1
39 55660-1 WASHER — thrust 1
40 55123-C SPRING — clutch .... 2
41 58546-1 SPIDER — clutch (threaded) 1
42 55076-1A SHOE — cluich 6
43 56101-A 1
44 80867 5
45 A-58650 1
46 83003 WASHER — lock, Hg wcooooereniiiiiienicinae 3
47 80087

OPTIONAL — available on order:
A-57363-A

la«.:?x ';ﬁ:f Description -
1 58337 CONNECTOR — oil pump \
2 A-57834-4  PLUNGER — oil pump @
Includes
3 74388 “0" RING ..., Q ............
4 71762 SPRING — plunger .. =
5 58342 GASKET — oil rydir
6 A-58341 RESERVOIR oil O 4%
7 AA-55259-A FILTER & % ......... 3 1
8 58340 LINE oil ffer 1
9 A-58390  CAP Qﬁller 1
S
10 58393 . 1
11 25527 @R 2
12 55288-A 2
13 583% 2
14 58339 2
15 A-58333-1 1
Includes
16 58334 BOLT — guide bar 2
17 74251 BEARING — needle . aol
18 56256 SEAL garlock ................ ot
19 80790 SCREW — rd. hd., % . =
20 80622 SCREW — rd. hd., #6 X Th - oooovieinvrinns 1
21 80053 SCREW — flat hd., %-20 x 3 .. 2
22 81053 NUT:=—hex, 1420 . v - 2
23 83009 WASHER — lock, Y4 oo 2
24 58396 - BUMPER — spiked ..ocovoiiornnnns 1
25 56871-A PLATE — guide bar (inner) 1
A-56019 SPROCKET AND DRUM — 6 tooth, 14" pitch
(open type)
A-56377 SPROCKET AND DRUM — 7 tooth, %" pitch

(open type)

Always furnish saw model and serial number when ordering parts. : 5

77403

SCREW — hex hd., %618 x 1% coovccvevenen.. 3

SPROCKET AND DRUM — 7 tooth, %" pitch
{rim type)
Includes
BEARING — needle









